NEEW (D02 (3




CGE-O

REF. PART ND DESCRIPTION NO.

ND. . HEQ.
1 400 107 PUSH ROLL, SHORT (W/0 BEARINGS) 2
2 300 116 PUSH ROLL BRACKET, R.H. 1
3 300 051 BUSHING, PIVOT (SPLIT) 2 1/2" x 2" x 1 1/2" 2
4 300 080 CAP, PIVOT PIN 2
5 500 320 FITTING, GREASE ZERK, 1/4-2B 2
6 300 060 CAPSCREW, 1/4-2B x 1/2", TLATHEAD SOCKET 4
7 40D 288 CAPSCREW, 5/8-11 x 1 3/4" (GR.5) HEX 8
8 500 275 LOCKWASHER, 5/8 8
9 400 507 RETAINER WASHER 2
10 400 112 DUST SEAL 6
11 400 111 BEARING 8
12 400 110 SHATT 2
13 400 109 PUSH ROLL, LONG (W/0 BEARINGS) 2
14 300 115 BRACKET, PUSH ROLL MOUNT, L.H. 1
15 300 105 HOSE GUARD 1
16 606 227 CAPSCREW, 5/16-18 x 1", HEX 6
17 500 447 LOCKWASHER, 5/16 &
18 400 133 CLEVIS PIN, 5/8 x 1 3/4" 2
19 500 190 COTTER PIN, 1/8 x 1" 2
20 400 344 CLEVIS, CHAIN ANCHOR 2
21 400 B9O RETAINER, HITGCH ARM 2
22 300 063 CAPSCREW, 1/2-13 x 1 3/4", 12 POINT 8
2

23 apd 120 SHIM, PLASTI-FLEX, .010 x 2' dia.
DRAWH BY:
[/ ym/v MANUFACTURING COMPANY .
SALEM, OREGON PATE - 2/86
H- 8- R PIC. WD - G- DR SEETN. .
TITLE: DRANING KO.:
MAIN BEAM WITH PUSH ROLLS [ o oo Tom -




	Main Beam, With Push Rolls pg.6.pdf
	Main Beam, With Push Rolls pg.7.pdf

